. :F433112

FCC TEST REPORT Report No
o7 Lewvel (UBUvImj LUate: Juud-us-21 1Iime: usinsius
FCC CLASS-B

FCC CLASS-B {(AVG)

49 9
. 3000 3400, 3800, 4200, 4600, 5000
Trace: (Discrete) Frequency (MHz)
Site : 03CHOS
Condition : FCC CLASS-E 3m HF-HORN AH-113 VERTICAL
EUT : IEEE202.11g Wireless PCI Adapter
Ponarey : 120Wac/80H=
Model : TWE-G361
Mema : 11k Tx _CH_01_2412MHz
(ver Limit Readantenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss Remark
HHz dB dBuV¥/m dBu¥/m  dBu¥ dB/m 4B dB
1 4716.00 -30.85 74.00 43.15% 52.27 31.68 45.48 4. 68 Peak

Remark:

Frequency from 5GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCC ID : RIW-ZWX-G361

TEL : 886-2-2696-2468 Page No. : 38 of 50
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Preamp Limits ~ Emission Margin Detect
Polarity  Factor Loss Factor

(MHz) (dB/m) (dB) (dBuV) (dB) (dBuV/m)(dBuV/m) (dB) Mode
2412.000 H 28.41 3.35 72.21 44.34 - 103.97 - Peak
2412.000 H 28.41 3.35 64.63 44.34 - 96.39 - AV
2412.000 \ 28.41 3.35 81.37 44.34 - 113.13 - Peak
2412.000 \ 28.41 3.35 73.27 44.34 - 105.03 - AV
4824.000 VMH - - - - - - - AV/Peak
7236.000 V/H - - - - - - - AV/Peak
9648.000 V/H - - - - - - - AV/Peak
12060.000 V/H - - - - - - - AV/Peak
14472.000 V/H - - - - - - - AV/Peak
16884.000 V/H - - - - - - - AV/Peak
19296.000 V/H - - - - - - - AV/Peak
21708.000 V/H - - - - - - - AV/Peak
24120.000 V/H - - - - - - - AV/Peak

Remark:

1. The emission emitted by the EUT is too low to be measured except the emission listed above,
2. Reading = Reading on SA-Preamp Factor

Test Engineer : —
Jay

SPORTON International Inc. FCC ID : RIW-ZWX-G361
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7.4.2 Test Mode: Mode 2 (802.11b TX CHOG)

* Test Distance : 3 m
* Temperature : 26 °C
Relative Humidity :53 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

50 Lewvel (dBuYim) Date: ZU04-U7-21 hime: U8 UG 16

FCC CLASS-B

M

2030 84. 138. 192, 246. 300
Trace: (Discrete) Fragancy: (WHz)
Site . 03CHO&
Condition : FOO CLASS-E 3m BI LOG 2004 0629 HORIZONTAL
EUT . IEEES02.11g Wireless PCI Adapter
Perarer + 120Van/E0H=
Model  : ZWH-G3SL
Memn  : 11h Tz _CH_08_2437MH=z
Over Limit ReadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss Remark
HHz dB dBu¥/m dBu¥/m  dBuV dB/m dB dB h
1 @ 30,00 -20.28 40,00 19,72 33.44 17.90 32.12  0.50 Peak
2@ 79,41 -20.10 40,00 19.90 44.7% 6.60 32.25 0.77 Peak
3 @ 200,10 -15.14 43,50 23.36 50.4%  8.70 32.06 1.24 Peak
SPORTON International Inc. FCCID : RIW-ZWX-G361
TEL : 886-2-2696-2468 Page No. 1 40 of 50
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e Level (dBuvim) Date: 2004-07-21 Time: 08:09:01
FCC CLASS-B
3
30 z
| MW
-20
300 440. 580. T20. 860. 1000
Trace: {Discrete) Freguency:(MHz)
Site . 03CHOG
Condition : FOC CLASS-B 3m BI LOG 2004 0629 HORIZONTAL
EUT . IEEES02.11g Wireless PCI Adapter
Power o 120Vack0H=
Model  : ZWX-G3SL
Memo  : llb Tx _CH_06_2437MHz
Over Limit Readdntenna Freamp Cable
Freq Limit Line Level Level Factor Factor Loss Remark
MHz 48 dBul¥/m 4Bu¥/m  dBu¥ dB/m dB dB h
1 @ 964, 60 -24.84 46,00 21.16 31.6% 15.69 351.4% 2,23 Peak
Z @ G99, 00 -18.64 46,00 27.36 37.14 19.10 31.4%  2.57 Peak
3 @ T64.10 -15.0% 46,00 30.95 39.9% 19.95 31.67 2.69 Peak
SPORTON International Inc. FCC ID : RIW-ZWX-G361
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Level (dBuvim) Date: 2004-07-21 Time: 09:04:23

127

FCC CLASS-B

64 ! ! ' 1_J ILE

I T A VPR ey FCC CLASS-B (AVG)

0 1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Frequeney(MHe)
Site . D3CHOE
Condition : FCC CLASS-E 3m HF-HORN 4AH-118 HORIZONTAL
EUT - IEEES02.11¢ Wireless PCI Adapter
Powrer : 120Wac/E0H=
Model  : ZWE-GI61
Mems  : 11b Tx _CH_08_2437MHz
Over Limit Readantenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss Remark
Hz 4B dBu¥/m dBu¥/n  dBu¥  dB/m 4B dB h
1 @ 2356.00 -12.51 74.00 G61.4% 74.13 28.368 44,36 3,31 Peak
2@ 2356.00 -6.29 54,00 47,71 60.40 28.36 44,36 3,31 Average
3@ 2436. 00 110.31 122.84 28.43 44.33  3.37 Peak 3
4 @ 2436, 00 101.0% 113.53 28.43 44,33 3,37 Average 1
5 @ 2494, 00 -5.09 54,00 48,91 61.32 238.50 44,30  3.39 Average
6@ 2404, 00 -11.87 74.00 62,13 74.5¢ 238.50 44,30  3.39 Peak
Remark: The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : RIW-ZWX-G361
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97 Level (dBuyim) pate: 2004-07-21 hime: U280

FCC|CLASS-B

FCC CLASS-B {(AVG)

19 1
. 3000 3400, 3800, 4200, 4600, 5000
Trace: {Discrete) Frequency (MHz)
Site : O3CHO&
Condition : FCC CLASS-B 3m HF-HORN 4H-11% HORIZONTAL
EUT : IEEES02.11z Wireless PCI Adapter
Powrar ; 120Wac/e0H=
Madel : TWE-GIE]
Memo : 116 Tx _CH_08_2437MHz
Over Limit ReadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss Remark
HHz dB dBuV¥/m dBu¥/m  dBu¥ dB/m 4B dB h
1 @ 3988, 00 -31.0% 74.00 42,97 53,19 30.50 43.00  4.29 Peak

Remark:

Frequency from 5GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCC ID : RIW-ZWX-G361
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a0 Lewvel (UBUvImj Uate: Juud-us-21 1Iime: ugsi14:4au
FCC/CLASS.B
[
E— R— I
30
2 3
203 84. 138. 192. 246. 300
Trace: (Discrete) Fraquency: (MHz)
Site : 03CHO6
Condition : FCC CLASS-E 3m BI LOG 2004 0629 VERTICAL
EUT . IEEER02.11g Wireless PCI Adapter
Poograr : 120Wac/s0Hz
Model  : ZWE-G381
Memo  : 11bTx _CH_06_2437MHz
Over Limit ReadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Renmark
HHz 4B dBPuV¥/m dBu¥/m  4Bu¥ dB/m 4B 4B h
1 @ 30.00 -20.46 40,00 19.%4 33.27 17.90 32.12 0.50 Peak
2@ 149,61 -26.17 43,530 17.33 38.42 10.08 3223 1.05 Peak
3@ 200,10 -28.34 43.50 15,16 37.28 B.70 32.06 1.24 Peak
SPORTON International Inc. FCC ID : RIW-ZWX-G361
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Level {dBuvim)
80

pate: 2003-U7-21 hime: Ud:11:51

FCC CEISTRASE®
n 3
1
30
20 300 440, 580. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Site . 03CHOS
Condition : FCC CLASS-E 3m BI LOG 2004 0629 YERTICAL
EUT : IEEE202.11g Wireless PCI Adapter
Powrar ; 120Wac/e0H=
Model  : ZWE-G381
Memo  : 11b Tx _CH_06_2437MHz
Over Limit ReadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Remark
MHz dB 4BPu¥/m dBu¥/m d4dBu¥ dB/m dB dB h
1 @ 30740 -15.17 46,00 30,83 46,04 14.60 31.49 1. 68 Peak
2 @ 699.00 -6.86 46,00 39,14 43,892 19.10 31.45 257 Peak
3@ g32.10 -4.43 46,00 41.37 48.82 20.7% 31.07 307 Peak
SPORTON International Inc. FCC ID : RIW-ZWX-G361
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Level {dBuvim)
127

Date: ZUU4-U/-21 hime: U110y

g

FCC/CLASS-B

64

FCC CLASS-B (AYG)

1}

1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Frequency (MHz)
Site . 03CHDE
Condition : FCC CLASS-B 3m HF-HORN 4H-118 VERTICAL
EUT - [EEES02.11g Wireless PCI Adapter
Pomrar : 120WaclE0H=
Model  : ZWE-GI61
Mems  : 116 Tx _CH_08_2437MHz
Over Limit Readintenna FPreamp Cable
Freq Limit Line Level Level Factor Factor Loss Eemark
HH=z 4B dBu¥/m dBu¥/m  dBu¥ dB/m dB 4B h
1 @ 2340.00 -12.62 74.00 61.38 74.10 28.34 44.36 3. 29 Peak
2@ 2340.00 -6.01 54.00 47.9% 60,71 28.34 44.36 3. 29 Average
3@ 2433, 00 118,38 130,38 28.45 44.32 3. 37 Peak ]
4@ 2433, 00 110,87 123,38 23.45% 44.32 3. 537 Average 3
5 @ 2484, 00 -11.80 74,00 62,20 74.6] 28, 50 44 .30 3 39 Peak
L6 @ 2494 00 -0.69 54 00 53.31 6572 28.50 44.30 3 39 Average |
Remark: The “X” represent a fundamental frequency.
SPORTON International Inc. FCC ID : RIW-ZWX-G361
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o7 Level (dBuYIm) Date: Zuud-us-21 nime: U259

FCC|/CLASS-B

FCC CLASS-B {(AVG)

49 1
. 3000 3400. 3800. 4200. 4600, H000
Trace: {Discrete) Frequency (MHz)
Site : OGCHDE
Condition : FCC CLASS-B 3m HF-HORN AH-118 VERTICAL
EUT : IEEES02.11g Wireless PCI Adapter
Powrer o 120Wac/60H=
Model  : ZWE-GI81
Memo  : 11b Tx _CH_06_2437MHz
Over Limit Readantenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss FHemark
MHZ dB dPuV¥/m dBu¥s/m  dBu¥ dB/m 4B dB h
1 @ 3988, 00 -30.00 74.00 44,00 54,21 30,50 4500 4,29 Peak

Remark:

Frequency from 5GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCC ID : RIW-ZWX-G361
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Preamp Limits ~ Emission Margin Detect
Polarity  Factor Loss Factor
(MHz) (dB/m) (dB) (dBuV) (dB) (dBuV/m)(dBuV/m) (dB) Mode
2436.000 H 28.43 3.37 78.51 44.33 - 110.31 - Peak
2436.000 H 28.43 3.37 69.25 44.33 - 101.05 - AV
2438.000 \ 28.45 3.37 86.56 44.32 - 118.38 - Peak
2438.000 \ 28.45 3.37 79.05 44.32 - 110.87 - AV
4874.000 V/H - - - - - - - AV/Peak
7311.000 V/MH - - - - - - - AV/Peak
9748.000 V/H - - - - - - - AV/Peak
12185.000 V/H - - - - - - - AV/Peak
14622.000 V/H - - - - - - - AV/Peak
17059.000 V/H - - - - - - - AV/Peak
19496.000 V/H - - - - - - - AV/Peak
21933.000 V/H - - - - - - - AV/Peak
24370.000 V/H - - - - - - - AV/Peak

Remark:
1. The emission emitted by the EUT is too low to be measured except the emission listed above,
2. Reading = Reading on SA-Preamp Factor

Test Engineer :

SPORTON International Inc. FCC ID : RIW-ZWX-G361
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Report No. :F433112

7.4.3 Test Mode: Mode 3 (802.11b TX CH11)

* Test Distance : 3 m
* Temperature : 23 °C
Relative Humidity :51 %

Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

b Level (dBuVim) - - ~ Date: 2004:07-21 Time: 05:41:35
3
FCCCLASSB
64 ' ' ' ] J?
LA A st A sttt At et i FCC CLASS B (AVG)
0 fo00 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Fraguency (MHz)
Site : D3CHODE
Condition : FOC CLASS-E Sm HF-HORN AH 118 HORIZONTAL
EUT : IEEES02.11g Wireless PCI Adapter
Powrer o 120Vac0H=
Model  : ZWX-G3SL
Memo @ 11k Tx _CH_11_2462MHz
Over Limit Feadfntenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Remark
MH=z dB d4BuV¥/m dBu¥/m dBu¥ 4B/m dB 4B h
1 @ 23438.00 -12.46 74,00 61.54¢ 74.27 28.34 44.36 3. 29 Peak
2@ 2343. 00 -6.19 54,00 47.81 60.53 25.34 44,36 3. 29 Averaze
3@ 2462, 00 103.06 115.53 28.47 44.32 3. 38 Peak 1
4 @ 2462, 00 95.85 108.32 23,47 44.32  3.38 Average
5@ 2492, 00 -11.5% 74.00 62,45 74.86 28.50 44.30 3. 39 Peak
b @ 2492, 00 -5.77 54.00 43.23 60.64 23.50 44,30 3. 39 Average

Remark: The “X” represent a fundamental frequency.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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97 Level (dBuvim) Date: 2004-07-21 Time: 07:40:03

FCC CLASS-B

FCC CLASS-B (AVG)

49 1
0 3000 3400, 3800. 4200, 4600, 5000
Trace: (Discrete) Frequency (MHz)
Site . O3CHOE
Condition ; FCC CLASS-B 3m HF-HORN 4H-118 HORIZONTAL
EUT . IEEES02.11g Wireless PCI Adapter
Powrer 0 120VacialHz
Model : TWH-G351
Mems ©11b Tx _CH_11_2462MH=
(ver Limit ReadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss Eemark
HHz dB dBu¥/m dBu¥/m  dBu¥ dB/m dB dB h
1 @ 3990, 00 -30.58 74.00 43,42 53,63 30.50 45.00  4.29 Peak

Remark:

Frequency from 5GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCCID : RIW-ZWX-G361
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Level {dBuvim)

Date: ZUU4-U7-21 Lhime: Uas2wo s

127
3
FCCCLASSB
64 ' ' ' 1__)15
N oot entutt i R RS I FCC CLASS-B (AVG)
0 fo00 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Fraguency (MHz)
Site : D3CHODE
Condition : FOC CLASS-E 9m HF-HORN AH 118 YERTICAL
EUT : IEEEB02.11g Wirelass PCI Adapter
Powrer o 120Vacke0H=
Model  : ZWX-G3SL
Memo  : 11bTx _CH_11_2462MHz
Over Limit Readantenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Remark
MHz dB dBu¥/m dBu¥/m dBu¥ dB/m dB 4B h
1 @ 2382.00 -12.33 74.00 61.67 74.32 28.38 44.35% 3. 32 Peak
2 @ 2382.00 -5.02 54,00 43.93 61.63 25.38 44.3% 3. 32 Average
3@ 2462, 00 112,78 125.25 23.47 44.32 3. 33 Peak 4
4@ 2462, 00 105.31 117.78 28,47 44,32 3. 38 Average 1
5 i@ 2483, 60 -11. 77 74,00 62,23 74 66 23,48 44,31 3 40 Peak
[ 6@ 2483.60 -4.58 54 00 49.4% 61.B5 28 4R 44 3] 3. 40 Average

Remark: The “X” represent a fundamental frequency.

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX: 886-2-2696-2255
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o7 LEVEel (UBLUWIM) Larte: Zuud-us-21 1Hme: usiissu

FCC CLASS-B

FCC CLASS-B (AVG)

10
MMMWWWJWMM

1}

3000 3400. 3800. 4200. 4600. 5000
Trace: {Discrete) Frequency (MHz)
Site - O3CHO8
Condition : FCC CLASE-E Sm HF-HOFRI AH-11% VERTICAL
EUT : [EEEZ02.11z Wireless PCI Adapter
Powrar ; 120Wac/e0H=
Model : ZWE-GIE]
Mema :11b Tx _CH_11_2462MH=

Remark:

Frequency from 5GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCC ID : RIW-ZWX-G361
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Preamp Limits  Emission Margin Detect
Polarity Factor Loss Factor

(MHz) (dB/m) (dB) (dBuV) (dB) (dBuV/m)(dBuV/m) (dB) Mode
2462.000 H 28.47 3.38 71.21 44.32 - 103.06 - Peak
2462.000 H 28.47 3.38 64.00 44.32 - 95.85 - AV
2462.000 \Y 28.47 3.38 80.93 44.32 - 112.78 - Peak
2462.000 \Y 28.47 3.38 73.46 44.32 - 105.31 - AV
4924.000 V/H - - - - - - - AV/Peak
7386.000 V/H - - - - - - - AV/Peak
9848.000 V/H - - - - - - - AV/Peak
12310.000 V/H - - - - - - - AV/Peak
14772.000 V/H - - - - - - - AV/Peak
17234.000 V/H - - - - - - - AV/Peak
19696.000 V/H - - - - - - - AV/Peak
22158.000 V/H - - - - - - - AV/Peak
24620.000 V/H - - - - - - - AV/Peak
Remark:

1. The emission emitted by the EUT is too low to be measured except the emission listed above,
2. Reading = Reading on SA-Preamp Factor

Test Engineer :

SPORTON International Inc. FCC ID : RIW-ZWX-G361
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7.4.4 Test Mode: Mode 4 (802.11g TX CHO1)

* Test Distance : 3 m
* Temperature : 26 °C
Relative Humidity :53 %

Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
I The test that passed at minimum margin was marked by the frame in the following table.

Level [uaguwim)

Lane; AUUSG-us-L£1  THmes U5aL

127

FCC CLASS-B

64

i=

FCC CLASS-B (AVG)

0

1000 1400.

Trace: {Discrete)

1800.
Frequency {(MHz)

2200.

2600. 3Jooo

Site . D3CHOE
Condition : FCC CLASS-E 3m HF-HORN 4AH-118 HORIZONTAL
EUT - 11b Tx _CH_01_2412MHz
Powrer : 120Wac/E0H=
Model  : ZWE-GI61
Memn : 11g Tx CH_0O1_2412MH=
Over Limit Readantenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss Remark
HHz dB dBu¥/m dBu¥/m  dBu¥  dB/m 4B dB h
1 2340.00 -12.43 74.00 61.51 74.24 2B.34 44.36 3. 29 Peak
i 2340.00 -6.32 54.00 47.68 60,40 28.34 44,36 3.29 Average
3% 2412, 00 9%.54 111.12 28.41 44.34¢  3.35 Peak
4 X 2412.00 36. 98 99.56 28,41 44.3¢ 335 Average
. 2494, 00 -12.22 74.00 61.78 7419 28.50 44,30 3,39 Peak
B! 249400 -5 83 54.00 48.11 60.52 28.50 44,30 3.39 Average
Remark: The “X” represent a fundamental frequency.
SPORTON International Inc. FCC ID : RIW-ZWX-G361
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. :F433112

o7 LEVel (aBLUWIM) Larte: Zuud-us-21 Hme: 0o s

FCC CLASS-B

FCC CLASS-B {(AVG)

49 1
0 3000 3400. 3800. 4200. 4600, 5000
Trace: (Discrete) Fraquency: (MHz)
Site : D3CHOS
Comdition : FCOC CLASS-B 3m HF-HORN 4H-11% HORIZONTAL
EUT ;116 Tx _CH_01_2412MHz
Powrer o 120Wac/60H=
Maodel . TWE-GIE]
Mema : 1lg Tx CH_01_2412MH=
Over Limit ReadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss Remark
HHz dB dBu¥/m dBu¥/m  dBu¥ dB/m 4B dB
1 3988, 00 -30.43 74.00 43.57 53.78 30.50 4500 4. 29 Peak

Remark:

Frequency from 5GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCC ID : RIW-ZWX-G361

TEL : 886-2-2696-2468 Page No. :550f79
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Level (dBuv/m})

bDate; ZUua-us-21 Lhime: Usiuaad

127
31
FCCCLASS B
64 : ' ' I
T O I e e i s FCC CLASS B (AVG)
0 3000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Fraquency:(fahiz)
Site . 03CHO&
Condition : FCC CLASS-B 9m HF-HORM AH 118 VERTICAL
EUT . 11b Tx _CH_01_2412MHz
Power ; 120Vac/50Hz
Model  : ZWH-G361
Memn : 11g T« CH_0O1_2412MH=
Over Limit Readantenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss Remark
MHz 48 dPuV¥s/m 4Bu¥/m  dBu¥ dBsn 4B dB h
1 2310.00 -12.3% 74.00 61.61 74.41 28.31 44.38  3.27 Peak
2 2310.00 -B.46 54,00 47,54 60.34 28.31 44,38 3. 27 Average
3% 2404, 00 106,57 119.1% 25.41 44.34 3. 35 Peak 2
4 @ 2404, (0 97.12 109,70 28.41 44.3¢ 3,35 Average
5 2452, 00 -10.0% 74,00 63,91 76,41 28,45 44 .32 3 37 Peak
[ 61 245200 -1.12 54 00 5288 65 39 28.45 44 32 3 37 Average |
Remark: The “X” represent a fundamental frequency.
SPORTON International Inc. FCC ID : RIW-ZWX-G361
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a7 Level (dBu/m) Date: 2004-U¢-21 hime: U/SUsE14

FCC CLASS-B

FCC CLASS-B (AVG)

49 1
. 3000 3400, 3800, 4200, 4600, 5000
Trace: {Discrete) Frequency (MHz)
Site : O3CHIE
Condition : FCC CLASS-B 3m HF-HORN AH-118 VERTICAL
EUT . 11k Tx _CH_01_2412MHz
Powrer o 120Wac/60H=
Model  : ZWE-GI81
Mema : 11g Tx CH_01_2412MH=
Over Limit Readantenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss FHemark
MHz dB dBuV¥s/m dBu¥sm dBu¥ dBsm 4B dB h
1 3772.00 -30.07 7400 43,93 54,21 30,23 44.73% 4,22 Peak

Remark:

Frequency from 5GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCC ID : RIW-ZWX-G361
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Preamp Limits ~ Emission Margin Detect
Polarity  Factor Loss Factor

(MHz) (dB/m) (dB) (dBuV) (dB) (dBuV/m)(dBuV/m) (dB) Mode
2412.000 H 28.41 3.35 66.78 44.34 - 98.54 - Peak
2412.000 H 28.41 3.35 55.22 44.34 - 86.98 - AV
2404.000 \ 28.41 3.35 74.81 44.34 - 106.57 - Peak
2404.000 \ 28.41 3.35 65.36 44.34 - 97.12 - AV
4824.000 VH - - - - - - - AV/Peak
7236.000 V/H - - - - - - - AV/Peak
9648.000 V/H - - - - - - - AV/Peak
12060.000 V/H - - - - - - - AV/Peak
14472.000 V/H - - - - - - - AV/Peak
16884.000 V/H - - - - - - - AV/Peak
19296.000 V/H - - - - - - - AV/Peak
21708.000 V/H - - - - - - - AV/Peak
24120.000 V/H - - - - - - - AV/Peak

Remark:

3. The emission emitted by the EUT is too low to be measured except the emission listed above,
4. Reading = Reading on SA-Preamp Factor

Test Engineer : —
Jay
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7.4.5 Test Mode: Mode 5 (802.11g TX CHO6)
* Test Distance : 3 m
* Temperature : 26 °C
Relative Humidity :53 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

20 Level {dBuvim) Date: 2UU3-U7-21 hime: UB:23:UY
FCC/ CLASS B
[
———— 11 T
30 5 5
-20
30 84. 138. 192. 246. 300
_ F MH
Trace: {Discrete) reguency:(MHe)
Site . D3CHD&
Condition : FCOC CLASS-B Sm BI LOG 2004 0623 HORIZONTAL
EUT - 11b Tx _CH_01_2412MH=
Powrer 0 120VacialHz
Moadel . EWE-G3s1
Memo : 1lg Tx _CH_06_2437TMH=
Over Limit Readdntenna Preamp Cable

Freq Limit Line Level Level Factor Factor Loss Remark

HHz dB dBu¥/m dBu¥/m  dBuV dB/m dB dB

1 42,69 -15.93 40.00 24.07 44.73 11.03 32.25  0.56 Peak

2 139.89 -18.15 43.50 25.55 45.72 10.90 32.23 1.02 Peak

3 199. 29 -18.20 43.50 25.530 47.46 B.66 32.06 1.24 Peak
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80 Lewel (UELUYIT) pvate: Auud-us-£1 1Ime: Udi2ai2a
FCC/CLASS-B
3
30
1 | W
20
300 440. 580. 720. 860. 1000
Trace: {Discrete) Freguency:(MHz)
Site . D3CHDE
Condition : FCC CLASS-E 3m EI LOG 2004 0629 HORIZONTAL
EUT . 11b Tx _CH_01_2412MHz
Perarer + 120VanE0H=
Model  : ZWE-G36L
Memn : 1lg T _CH_06_2437MH=
Over Limit Readantenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Remark
HH=z dB dBu¥/m dBu¥/m  dBu¥ dB/m dB dB h
1 335,70 -24. 70 46,00 21.30 37.64 153.93 51.8% 1.6] Peak
i 564,60 -24.46 46,00 21.54 3207 18.69 31.4% 2. 23 Peak
3 T6d. 10 -14.85 46.00 31.1% 40,19 19.9% 31.67 269 Peak
SPORTON International Inc. FCC ID : RIW-ZWX-G361
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Level (dBu\/m) ~ Date: 2004-07-21 Time: 06:14:06

127

FCC CLASS-B

_ . . :
64 LJ &

O e et s s me R R FCC CLASS-B (AVG)

0

1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Frequeney(MHe)
Site . D3CHN&
Condition : FCOC CLASS-E 3m HF-HORN 4AH-118 HORIZONTAL
EUT - 11b Tx _CH_01_2412MHz
Powrer : 120Wac/E0H=
Model ;. TWE-GIE]
Memn 2 11g Tx CH_0&_2437MH=
Over Limit Readantenna Preamp Cable

Freq Limit Line Level Level Factor Factor  Loss Remark

HHz dB d4Bu¥/m dBu¥/n  dBu¥ dB/m 4B dB

2494.00 -10.3% 74.00 65.6] 76.02 28.50 44,30 3.39 Peak
2494.00 -0.42 54.00 53.58 6599 28.50 44.530 35.59 Average |

1 2306.00 -11.99 74.00 62.01 7470 2B.36 44.536 5.3 Peak

2! 2306.00 -5.83 54.00 4B.17 60.86 28.36 44.36 3.351 Average

3K 2436. 00 98.36 110.8% 25.43 44,53  3.57 Average

% X 2436. 00 107.01 119,55 28,43 44,33 3,37 Peak 2
&

Remark: The “X” represent a fundamental frequency.

SPORTON International Inc. FCCID : RIW-ZWX-G361
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97 Level (dBuy/m) Date: 2UU04-U7-21 1ime: Ub53E5Y

FCC/CLASS-B

FCC CLASS-B {(AVG)

49
MWMMMWWMWM

. 3000 J400. 3800. 4200. 4600. 5000
Trace: {Discrete) Frequency (MHz)
Site : 03CHOE
Condition : FCC CLASS-B 3m HF-HORN 4H-118 HORIZONTAL
EUT ;116 Tx _CH_01_2412MH=
Powrar o 120Vacia0Hz
Model : EWE-G381
Mema : 1lg Tx CH_06_2437MH=

Remark:

Frequency from 5GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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a0 Level (dBuvim) Date: 2004-07-21 Time: 08:18:31
FCC/CLASS.B
[
E— R— I
1
30 3
V/ 2
203 84. 138. 192. 246. 300
Trace: (Discrete) Fraquency: (MHz)
Site : 03CHO6
Condition : FCC CLASS-E Sm BI LOG 2004 0629 VERTICAL
EUT : 116 Tx _CH_01_2412MHz
Powrer o 120Wac/60H=
Model  : ZWE-G381
Mema : 1lg Tx _CH_0&_2437MH=
Over Limit ReadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss Renmark
HHz 4B dBu¥/m dBu¥/m  4Bu¥ dB/m 4B dB h
1 42. 6% -8.23 40,00 31.77 52.42 11.03 32.25  0.55 Peak
2 140,70 -23.14 43,50 20036 40.79 10.82 32238 1.02 Peak
3 281,10 -20.06 46,00 25,94 43,84 12,53 31.99 1.46 Peak
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a0 Level (dBuvimj pate: Zuud-us-21 Hime: UgZ21:usa
FCCICLASS.B
z
30 3
1
20 300 440, 580. 720, 860. 1000
Trace: (Discrete) Fraguency: bz,
Site ; 03CHO6
Condition : FCC CLASS-E 3m BI LOG 2004 0629 YERTICAL
EUT . 116 Tx _CH_01_2412MHz=
Powrar ; 120Wac/e0H=
Model  : ZWE-G381
Memo : 1lg Tx CH_08_2437MHz
Over Limit ReadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Remark
MHZ dB dPuV¥/m dBu¥s/m  dBu¥ dB/m 4B dB h
1 335,70 -23.71 46,00 22,29 33.63 13,93 31.89  1.6]1 Peak
0 699,00 -12.53 46,00 33.45% 43.24 19.10 31.4% 257 Peak
3 TH4.10 -18.57 46.00 27.43 36.47 19.95 31.67 2. 69 Peak
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127 Lewvel (dBuvimy) Date: ZUid-Us-21 hime: UG 195y

FCC CLASS-B

| I I 1 5 | |
64 H—M
T O L e s e FCC CLASS-B (AVG)

0

1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Fraquency:(hz)
Site : O3CHO&
Condition : FCC CLASE-B 3m HF-HOEN AH-1128 VERTICAL
EUT :11b Tx _CH_01_2412MH=
Power : 120Vac/60H=
Maodel s ZWEH-GEE]
Memo : 1lg T CH_06_24537MH=
Over Limit Feadintenna Freamp Cable

Freq Limit Line Level Level Factor Factor  Loss Remark

iHz dB dBu¥/m dBu¥/m  dBu¥  dB/m 4B dB

1 2380.00 -10.40 74.00 63.60 76.25 2B.38 44.36  3.32 Peak
Z1 2380.00 %40 54.00 50,60 6325 28.38 44.35 332 Average
31 2430, 00 107.57 120,11 28.43 44,33 3. 36 Peak 2
4 @ 2430, 00 101.71 114.2% 28.43 44,33  3.36 Average 1
5 2494, 00 -11.04 74,00 62,96 7537 2B.50 44.30 3. 39 Peak
6! 249400 -4.16 54.00 49.84 62.25 28.50 44.30 3.39 Average
Remark: The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : RIW-ZWX-G361
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97 Level (dBuyim) Date: Z003-U07-21 hime: UG258:12

FCC|/CLASS-B

FCC CLASS-B (AVG)

49
WWWMMMWWWM

. 3000 3400. 3800. 4200. 4600. H000
Trace: (Discrete) Fraquency: (MHz)
Site : 03CHOS
Condition : FCC CLASS-BE 3m HF-HORN 4AH-118 VERTICAL
EUT ;116 Tx _CH_01_2412MH=
Porar : 120VaciE0H=
Model ; IWE-G38]
Mema : 11g Tx CH_08_2437MH=

Remark:

Frequency from 5GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Preamp Limits ~ Emission Margin Detect
Polarity  Factor Loss Factor
(MHz) (dB/m) (dB) (dBuV) (dB) (dBuV/m)(dBuV/m) (dB) Mode

2436.000 H 28.43 3.37 75.21 44.33 - 107.01 - Peak
2436.000 H 28.43 3.37 66.56 44.33 - 98.36 - AV
2430.000 \ 28.43 3.36 75.78 44.33 - 107.57 - Peak
2430.000 \ 28.43 3.36 69.92 44.33 - 101.71 - AV
4874.000 V/H - - - - - - - AV/Peak
7311.000 V/MH - - - - - - - AV/Peak
9748.000 V/H - - - - - - - AV/Peak
12185.000 V/H - - - - - - - AV/Peak
14622.000 V/H - - - - - - - AV/Peak
17059.000 V/H - - - - - - - AV/Peak
19496.000 V/H - - - - - - - AV/Peak
21933.000 V/H - - - - - - - AV/Peak
24370.000 V/H - - - - - - - AV/Peak
Remark:

3. The emission emitted by the EUT is too low to be measured except the emission listed above,
4., Reading = Reading on SA-Preamp Factor

Test Engineer :

SPORTON International Inc. FCC ID : RIW-ZWX-G361
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7.4.6 Test Mode: Mode 6 (802.11g 11b TX CH11)

* Test Distance : 3 m
* Temperature : 23 °C
Relative Humidity :51 %

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

Level {dBuvim)
127

Date: ZUU4-07-21 hime: UGZE 0D

FCC/CLASS B

64

T ] |5

FCC CLASS-B (AYG)

0

1000 1400.

Trace: {Discrete)

1800.

2200.

Fregquency (MHz)

2600, 3000

Site : D3CHODE
Condition : FOC CLASS-E Sm HF-HORN AH 118 HORIZONTAL
EUT : IEEES02.11g Wireless PCI Adapter
Powrer o 120Vac0H=
Model  : ZWX-G3SL
Mema : 1lbeTx _CH_11_2462MH=
Over Limit Feadfntenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Remark
MH=z dB d4BuV¥/m dBu¥/m dBu¥ 4B/m dB 4B
1 2382.00 -11.8% 74.00 62,11 74.76 28.38 44.35 3. 32 Peak
2 2382.00 -5.12 54.00 43.83 61.53 28.38 44,35 3. 32 Averazge
348 2460, 00 97.12 109.%9 23,47 44.32  3.38 Average
4 8 2460, 00 106.28 118,75 28.47 44.32 3. 38 Peak 2
5 2500, 00 -1]. 74 74,00 62,26 74 67 28,50 44,30 3 39 Peagk
[ 6T 2500.00 -4.61 54,00 49.3% 61.80 28.50 44.30 3. 39 Average |

Remark: The “X” represent a fundamental frequency.

SPORTON International Inc.
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o7 Level (dBuvim) Date: 2004-07-21 Time: 06:49:03

FCC/CLASS-B

FCC CLASS-B (AVG)

49 1
. 3000 3400. 3800. 4200. 4600. 5000
Trace: {Discrete) Fraguency:(MHz)
Site . O3CHOS
Condition : FCOC CLASS-B Sm HF-HOEN AH-118 HORIZONTAL
EUT : IEEER02.11g Wireless PCI Adapter
Powrer 0 120VacialHz
Maodel : ZWE-GEA
Memo : 1lbgTx _CH_11_2482MH=
Over Limit Readintenna Freamp Cable

Freq Limit Line Level Level Factor Factor Loss Remark
HHz dB dBuV/m dBuV¥/m dBuV dB/m dB 4B
1 988,00 -29.92 74.00 44.08 54.30 30.50 45.00 4.29 Peak

Remark:

Frequency from 5GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCCID : RIW-ZWX-G361
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17 LEVE! dBUVIM) Date: ZUU4-UZS-21 Lime: UG:32:21
4
FCCCLASS B
64 ! ! ! LL.JI b
T e A RN IR FCC CLASS-B (AVG)
g 1000 1400. 1800. 2200. 2600. J0oo
Trace: {Discrete) Frequency (MHz)
Site . 03CHDE
Condition : FCC CLASS-E 3m HF-HORN AH-118 VERTICAL
EUT : IEEES02.11g Wireless PCI Adapter
Powrer o 120Vack0H=
Model  : TWE-GIEL
Memo : NbgTx _CH_11_2462MH=
Over Limit Feadfntenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Remark
MH=z dB dBuV¥/m dBuV¥/m  dBu¥V d4B/m dB 4B h
1 2364, 00 -12.37 74.00 61.63 74.32 25.36 44.36 3. 31 Peak
21 2364, 00 -5.88 54.00 43,12 60.31 28.36 44.36  3.31 Averaze
3@ 2460, 00 97.41 10988 23.47 44.32 3. 38 Average
i X 24610, 00 106,34 118.81 28.47 44.32 3. 38 Peak 2
5 2492, 00 -12.04 74,00 61,96 T4.37 28.50 44.30 3. 39 Peak
6 I 2492, 00 -4.64 54,00 4936 61.77 28.50 44,30 3. 39 Average
Remark: The “X” represent a fundamental frequency.
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97 Level (dBuyim) Date: Z003-U07-21 hime: UG:435:54

FCC|/CLASS-B

FCC CLASS-B {(AVG)

49

1 2
. 3000 3400. 3800. 4200. 4600, H000
Trace: {Discrete) Frequency (MHz)
Site : OGCHDE
Condition : FCC CLASS-B 3m HF-HORN AH-118 VERTICAL
EUT : IEEES02.11g Wireless PCI Adapter
Powrer o 120Wac/60H=
Model  : ZWE-GI81
Memao : 1lbeTx CH_11_2482MH=
Over Limit Readantenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss FHemark
MHZ dB dBuV¥s/m dBu¥sm dBu¥ dBsm 4B dB h
1 3772.00 -31.22 74000 42,78 53,06 30,23 44.7% 4,22 Peak
2 3982, 00 -30.55 74.00 43.45 53.67 350.43 44,93 4,29 Peak

Remark:

Frequency from 5GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCCID : RIW-ZWX-G361
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Preamp Limits  Emission Margin Detect
Polarity Factor Loss Factor

(MHz) (dB/m) (dB) (dBuV) (dB) (dBuV/m)(dBuV/m) (dB) Mode
2460.000 H 28.47 3.38 74.43 44.32 - 106.28 - Peak
2460.000 H 28.47 3.38 65.27 44.32 - 97.12 - AV
2460.000 \Y 28.47 3.38 74.49 44.32 - 106.34 - Peak
2460.000 \Y 28.47 3.38 65.56 44.32 - 97.41 - AV
4924.000 V/H - - - - - - - AV/Peak
7386.000 V/H - - - - - - - AV/Peak
9848.000 V/H - - - - - - - AV/Peak
12310.000 V/H - - - - - - - AV/Peak
14772.000 V/H - - - - - - - AV/Peak
17234.000 V/H - - - - - - - AV/Peak
19696.000 V/H - - - - - - - AV/Peak
22158.000 V/H - - - - - - - AV/Peak
24620.000 V/H - - - - - - - AV/Peak
Remark:

1. The emission emitted by the EUT is too low to be measured except the emission listed above,
2. Reading = Reading on SA-Preamp Factor

Test Engineer :

SPORTON International Inc. FCC ID : RIW-ZWX-G361
TEL : 886-2-2696-2468 Page No. 172 0f 79
FAX : 886-2-2696-2255 Issued Date : July 26, 2004



FCC TEST REPORT Report No. :F433112

8. Antenna Requirements
The EUT use a 2dBi dipole antenna with reuerse SMA connector. It is considered to meet antenna

requirement of FCC.

8.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.
And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

8.2. Antenna Connected Construction

The antenna used in this product is a dipole antenna with reuerse SMA connector.

SPORTON International Inc. FCC ID : RIW-ZWX-G361
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9. RF Exposure

FCC Rules and Regulations Part 1.1307,1.1310,2.1091,2.1093:

RF Exposure Compliance

9.1. Limit For Maximum Permissible Exposure (MPE)

(A) Limits for Occupational / Controlled Exposure

Frequency Range |Electric Field Strength Magnetic Field Power Density (S) Averaging Time
(MHz) (E) (V/m) Strength (H) (A/m) (mW/ cm?) |[EJ]%,|H|*> or S
(minutes)

0.3-3.0 614 1.63 (100)* 6
3.0-30 1842/f 4.89/f (900/f)* 6
30-300 61.4 0.163 1.0 6
300-1500 F/300 6
1500-100,000 5 6

(B) Limits for General Population / Uncontrolled Exposure

Frequency Range |Electric Field Strength Magnetic Field Power Density (S) Averaging Time
(MHz) (E) (V/Im) Strength (H) (A/m) (mW/cm?) |[E|*,[HI> or S
( minutes )
0.3-1.34 614 1.63 (100)* 30
1.34-30 824/f 2.19/f (180/f)* 30
30-300 27.5 0.073 0.2 30
300-1500 F/1500 30
1500-100,000 1.0 30
F=frequency in MHz *Plane-wave equivalent power density
SPORTON International Inc. FCCID : RIW-ZWX-G361
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9.2. MPE Calculations

Power Density =Pd (mW/cm?) = EIRP/4 7 d?
EIRP=P -G

P =Peak output power

(mW)

G=Antenna numeric gain (numeric)

d=Separation distance (cm)

Because the EUT belongs to General Population/ Uncontrolled Exposure, the limit of power density is 1.0

mW/cm?.
802.11b
Calculated RF
Channel |Antenna Gain|Antenna Gain Peak Output | Peak Output Exposure at . )
. ) Power Power _ Limit (mW/cm?)
NO. (dBi) (numeric) d=20cm
(dBm) (mW) (mW/cm?)
Channel 01 2.00 1.58 13.2 20.89 0.0066 1.00
Channel 06 2.00 1.58 131 20.42 0.0064 1.00
Channel 11 2.00 1.58 12.8 19.05 0.0060 1.00
802.11¢g
Calculated RF
Channel |Antenna Gain|Antenna Gain Peak Output | Peak Output Exposure at . )
. ) Power Power _ Limit (mW/cm?)
NO. (dBi) (numeric) d=20cm
(dBm) (mW) (mW/cm?)
Channel 01 2.00 1.58 12.9 19.50 0.0062 1.00
Channel 06 2.00 1.58 12.8 19.05 0.0060 1.00
Channel 11 2.00 1.58 12.6 18.20 0.0057 1.00
»  The worst case of MPE is 802.11b & 802.11g mode.
SPORTON International Inc. FCCID : RIW-ZWX-G361
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9.3. FCC Radiation Exposure Statement

This equipment complies with FCC radiation exposure limits set forth for an uncontrolled environment. In
order to avoid the possibility of exceeding the FCC radio frequency exposure limits, human proximity to

the antenna shall not be less than 20cm during normal operation.

SPORTON International Inc. FCC ID : RIW-ZWX-G361
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10. List of Measuring Equipments Used

Instrument Manufacturer| Model No. [Serial No. Characteristics Callibration Date] Remark
) Conduction
EMC Receiver R&S ESCS 30 100174 | 9KHz-2.75GHz | Feb. 16,2004
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z |2001/004| 9 KHz —30 MHz Jun. 09, 2004
(CO04-HY)
LISN Conduction
) MessTec NNB-2/16Z | 99041 9 KHz — 30 MHz Apr. 27, 2004
(Support Unit) (CO04-HY)
EMIFilter | LINDGREN | LRE-2030 | 2651 < 450 Hz N/A Conduction
(CO04-HY)
Conduction
RF Cable-CON UTIFLEX ([3102-26886-4| CB044 9KHz~30MH Apr. 21, 2004
ave z ‘ Pr (CO04-HY)
Radiation

Spectrum analyzer R&S FSP40 100057 9KHz-40GHz Feb. 26, 2004
(03CHO06-HY)

Radiation

Bilog Antenna [SCHAFFNER| CBL6112B | 2885 30MHz 2GHz | Dec. 18, 2003
(03CHO6-HY)

Radiation

Horn Antenna | Com-Power AH118 071025 1G-18G Feb. 11, 2004 (03CHOB-HY)

Radiation

PreAmplifier Com-Power PA-103 161055 1MHz - 1000MHz Apr. 26, 2004 (03CHO6-HY)

Radiation

HF Amplifier MITEQ AFS44 | 973248 0.1G - 26.5G May. 20, 2004
(03CHO06-HY)

3% Calibration Interval of instruments listed above is one year.
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11. Uncertainty Measurement
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution Uncertainty of i
B Probability u(x,)
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch
Receiver VSWR I'1=
+0.34/-0.35 U-shape 0.24
LISN VSWR I'2=
Uncertainty=20log(1-I'1*T"2)
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence 2.26
of 95% U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

: X,
Contribution Uncertainty of
4B Probability ”(xi)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch
Receiver VSWR T'1= 0.20
+0.39/-0.41 U-shaped 0.28
Antenna VSWR I'2= 0.23
Uncertainty=20log(1-I'1*T"2)
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence 254
of 95%  U=2Uc(y) |
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Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)

Uncertainty of i
Contribution u(x,) Ci Ci*u(x,)
Probability i
dB
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection 12.80 Triangular 1.14 1 1.14
Mismatch

Receiver VSWR T'1= 0.197

+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*I"'2*T'3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4.72
confidence of 95% U=2Ue(y)
U=/{(0.3/2)? +(22+1.52+0.22)/3+(0.2)?/2}=1.66
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